You are on page 1of 24

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.

xls
Level Description

Part Number

Qty

Unit

FLYLINE DD BASE ASSY ATX ZONE 2

6931041412V02/A1

FLYLINE DD CONTROL PANEL

6501038561/A

1.000

EACH

TOP PANEL F/ SLIMLINE II DASHBOARD

6101038019/A

1.000

EACH

EACH

PLATE 3mm EMS073 >

8971038414/A

1.000

SQ MTR

CONTROL PANEL UPPER LEFT S

6101038444/A1

1.000

EACH

PLATE 3mm EMS073 >

8971038414/A

1.000

SQ MTR

CONTROL PANEL UPPER RIGHT S

6101038445/A1

1.000

EACH

PLATE 3mm EMS073 >

8971038414/A

1.000

SQ MTR

NATO CHANNEL 75x600 F/ SLIMLINE II

6301037996/A

1.000

EACH

CABLE TRAY 75MM L=600

A1056853/A1

1.000

EACH

CABLE TRAY 75MMx10MM

A1015357/A1

0.600

MTR

BRACKET F/ FILTERS

6301042073/A

1.000

EACH

PLATE 6mm EMS007 >

890712/B

1.000

SQ MTR

MIDDLE PRESSURE FILTER 1/4" 40 MICRON

A0000228/A

2.000

EACH

PRESSURE RELIEF VALVE G1/4 0-400BAR>

A0000511/A1

1.000

EACH

3/2 VALVE 1/8" JOYSTICK OPERATED PANEL >

A0002090/A1

1.000

EACH

PRESSURE GAUGE 63MM 10BAR/160PSI 1/4"BSP

A0002490/A

1.000

EACH

PRESSURE GAUGE 63MM 40BAR/600PSI 1/4"BSP

A0002491/A

1.000

EACH

PRESSURE GAUGE 63MM 400BAR/6000PSI 1/4">

A0002493/A

1.000

EACH

SPRING LOCK WASHER M4

A0005544/A

34.000 EACH

3/2 VALVE 1/8" PUSH BUTTON FLUSH (BLACK>

A0008450/A

1.000

EACH

SWIVEL NUT BRANCH TEE ET08LOMD

A0010632/A1

1.000

EACH

SHUTTLE VALVE 08L

A0014540/A

1.000

EACH

BREATHER 1/8" FOR COMBIGAUGE

A0016308/A1

1.000

EACH

BLEEDER 1/8 INCL. KEY

A0005230/A

1.000

EACH

NUT 8L M14X1.5

A0002506/A

1.000

EACH

NIPPLE 8 OD MALE - 1/8" FEMALE

A1016507/A

1.000

EACH

PROGRESSIVE STOP RING PSR08LX (8MM)

A0002469/A

1.000

EACH

HS HEAD CAP SCREW M6X25

A0016991/A

4.000

EACH

HS HEAD CAP SCREW M6X16

A0016993/A

2.000

EACH

PLAIN WASHER M5 SS

A0017000/A1

20.000 EACH

WASHER SPRING M5 SS, 51450.050.001

A0017001/A

8.000

EACH

HEX NUT M5

A0017002/A

4.000

EACH

HEX HEAD SCREW M6X20

A0017005/A

10.000 EACH

PLAIN WASHER M6

A0017009/A

22.000 EACH

SPRING LOCK WASHER M6

A0017010/A

6.000

HEX NUT PREV TORQUE M6

A0017012/A

10.000 EACH

HEX HEAD SCREW M8X20

A0017014/A

2.000

PLAIN WASHER M8

A0017018/A1

10.000 EACH

SPRING WASHER M8 SS A2

A0017019/A1

2.000

EACH

HEX NUT M8

A0017020/A1

2.000

EACH

HS CS HEAD SCREW M5X25

A0017112/A

4.000

EACH

HS HEAD CAP SCREW M4X10

A0017147/A

34.000 EACH

HS HEAD CAP SCREW M5X12

A0017152/A

8.000

EACH

MANIFOLD G1/8" 10 CONNECTIONS

A0017790/A

1.000

EACH

HEX NUT M4

A0018283/A

4.000

EACH

Page 1 of 11

EACH
EACH

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.xls


2

HEX NUT PREV TORQUE M4

A0018382/A

7.000

EACH

PLAIN WASHER M4

A0018755/A

49.000 EACH

ADJUSTABLE ORIFICE UNIDIRECTIONAL 1/8" >

A0020994/A

2.000

EACH

BLANKING PLUG 30mm ATX >

A0021445/A3

1.000

EACH

HEXAGON HEAD BOLT M8X30

A1001581/A

8.000

EACH

HEX NUT PREV TORQUE M5

A1001795/A1

4.000

EACH

HS CS HEAD SCREW M4X40

A1002524/A

7.000

EACH

LOCKING PIECE CONTROL PANEL

A1007288/A

4.000

EACH

DOUBLE HANDLE JOYSTICK HYDRAULIC

A1009677/A2

1.000

EACH

VALVE CASING

A1009658/A1

1.000

EACH

VALVE CASING

A1009609/A

1.000

EACH

ROCKER

A1009618/A

2.000

EACH

OIL SEAL RING 10X18X5

A0021901/A

2.000

EACH

CLUTCH DISK

A1009620/A

2.000

EACH

HS CS HEAD SCREW M6X16

A0017118/A

9.000

EACH

HANDLE MECHANISM

A1009637/A2

2.000

EACH

HANDLE WITH KNUCKLE

A1009626/A1

1.000

EACH

PROFILE HANDLE

A1009627/A

1.000

EACH

PIVOT HANDLE

A1009628/A

1.000

EACH

FLANGED BEARING ESSEM 8/12X8-16X2

A0007146/A

2.000

EACH

FLANGED BEARING BUSH 6/10X6-14X2MM ESSEM

A0007147/A

2.000

EACH

SPRING BLOCK

A1009630/A

1.000

EACH

HANDGREEP M10X100 STANG= ROND12 KOGEL=R>

A0012852/A

1.000

EACH

PIVOT PIN

A1009631/A

1.000

EACH

PIN SPIRAL COILED 2.5X24

A1009644/A

1.000

EACH

SPRING

A0007174/A

1.000

EACH

CLAMPING BLOCK

A1009632/A

1.000

EACH

LOCKING PIN

A1009634/A

1.000

EACH

PIN SPIRAL COILED 2.5X12

A1009648/A

1.000

EACH

FRICTION BLOCK FOR DOUBLE HANDLE CONTRO>

A1009636/A

1.000

EACH

HS HEAD CAP SCREW M6X16

A0016993/A

1.000

EACH

BALL

A0007167/A

1.000

EACH

BASE PLATE

A1009623/A

1.000

EACH

COVER PLATE COMBIHENDEL, 85X80

A1009624/A

1.000

EACH

BEARING BUSH 10/12X10MM DU

A0021900/A

3.000

EACH

SHIM RING 10X16X1

A1009657/A

2.000

EACH

HS SET SCREW FLAT POINT M5X16

A1009659/A

4.000

EACH

DOWEL PIN 4X20

A1016461/A

2.000

EACH

HS HEAD CAP SCREW M6X10

A0016994/A

2.000

EACH

HS HEAD CAP SCREW M6X60

A0016986/A

4.000

EACH

HEX NUT M5

A0017002/A

4.000

EACH

REDUCER VALVE DOUBLE

A1009674/A2

1.000

EACH

MANUAL DUAL CONTROL VALVE 5-22 BAR / 3.>

A0004904/A

1.000

EACH

MALE STUD ELBOW WE 12LRK-1/4" 90

A0013070/A

1.000

EACH

SWIVEL UNION GZ 2X12L

A0003120/A

1.000

EACH

UNION G 12 L

A0010512/A

1.000

EACH

MALE STUD CONNECTOR 08MM-1/4" BSP-M

A0009534/A

4.000

EACH

Page 2 of 11

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.xls


4

PIPE FOR VALVE

A1009675/A

1.000

EACH

COMPRESSION SPRING

A1009697/A

4.000

EACH

BANJO ELBOW

A0010581/A

1.000

EACH

CHECK VALVE RHD08LOMD 2BAR

A0012050/A1

1.000

EACH

PROGRESSIVE STOP RING PSR08LX (8MM)

A0002469/A

2.000

EACH

NUT 8L M14X1.5

A0002506/A

2.000

EACH

3/2 VALVE 1/8" AIR OPERATED

A1046040/A

1.000

EACH

CHAIN 2X16X8 L=400

A1059701/B

2.000

EACH

CHAIN 2X16X8mm

A1059672/A1

0.400

MTR

CONTROL PANEL LOWER LEFT>

A1069704/A1

1.000

EACH

PLATE 3mm EMS073 >

8971038414/A

1.000

SQ MTR

VALVE 3/2 NC 1/8" PALM BUTTON ACTUATED

A1076194/A1

1.000

EACH

CONTROL PANEL LOWER RIGHT

A1086734/A1

1.000

EACH

PLATE 3mm EMS073 >

8971038414/A

1.000

SQ MTR

12" SMARTMONITOR DUMMY PLATE

A1087896/A

1.000

EACH

LOGO PLATE S, 238X82, FLYLINE

A1087899/A

1.000

EACH

CONTROL PANEL RIGHT

A1101996/B

1.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

HEX NUT M8 HEIGHT 1.5XD

A1108267/A

1.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

CONTROL PANEL LEFT

A1102002/B

1.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

HEX NUT M8 HEIGHT 1.5XD

A1108267/A

1.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

CONTROL PANEL BOTTOM PLATE

A1102012/B

1.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

CONTROL PANEL SUPPORT

A1102013/B

1.000

EACH

PLATE 5mm EMS064 >

8971019707/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 5mm EMS064 >

8971019707/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

CONTROL PANEL COVERPLATE

A1102034/A

2.000

EACH

HINGE CONTROL PANEL

A1103942/A

2.000

EACH

FLYLINE DD WINCH ZONE 2 ATEX

6501038562/A

1.000

EACH

SEAT SUPPORT

6301035435/A

1.000

EACH

TUBE 50x5mm EMS064 >

8951037525/A

1.000

MTR

TUBE 50x5mm EMS064 >

8951037525/A

1.000

MTR

TUBE 60x4.5mm EMS064 >

8951037526/A

1.000

MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

ANGLE STEEL SEAT SUPPORT LOCK

6301035474/A

1.000

EACH

Page 3 of 11

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.xls


3

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

COVER CHAINWHEELS

6301035507/A

1.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

GUIDE FOR MEASUREHEAD

6301037195/A

1.000

EACH

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

BRACKET CHAIN COVER LEFT

6301038583/A

1.000

EACH

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

BRACKET BRAKE COVER RIGHT

6301038584/A

1.000

EACH

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

COVERPLATE

6401035446/A

1.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

MEASUREHEAD SPOOLING, MANUAL

6501037282/A

1.000

EACH

CHAINWHEEL 5/8 Z=10 D=16H7

A1011215/A1

3.000

EACH

CHAINWHEEL 5/8"

A0013391/A

1.000

EACH

CLAMP-ADJUSTING RING WITH HEX. SOCKET H>

A0015215/A

1.000

EACH

BEARING BUSH 16/18X20MM DU

A0001409/A1

1.000

EACH

PARALLEL KEY 5X5X20 RVS

A0009600/A

1.000

EACH

SPOOLING SHAFT MEASURE HEAD

6301034818/A

1.000

EACH

SHAFT FOR CARDAN COUPLING

6801034819/A

2.000

EACH

MACHINED PIPE FOR SPOOLING SHAFT MH

6801034820/A

1.000

EACH

DASHBOARD STEERING SHAFT HOLDER

A1028887/A1

1.000

EACH

COVER CHAINWHEEL

6301035515/A

1.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

BEARING BLOCK UP005 DIA.25

A1080364/A

2.000

EACH

STEERING SHAFT

A1106418/A

1.000

EACH

PARALLEL KEY 6X6X25

A0015811/A

1.000

EACH

STEERING WHEEL HD01-30-019

A1009625/A

1.000

EACH

CARDAN JOINT MACHINED

A1025337/A1

1.000

EACH

CARDAN JOINT 106 AL

A0000379/A

1.000

EACH

UNIVERSAL JOINT L=60MM MACHINED

A1108955/A1

1.000

EACH

UNIVERSAL JOINT, L=60MM

A0008296/A

1.000

EACH

STRIP

A1101695/A

1.000

EACH

CHAIN 5/8X3/8 FOR LEVELWIND (5MTR)

A1058997/B

1.000

MTR

CONNECTING LINK 5/8" - NO.26 (TYPE E)

A0000112/A1

3.000

EACH

PLAIN WASHER M8

A0017018/A1

8.000

EACH

SPRING WASHER M8 SS A2

A0017019/A1

8.000

EACH

HEX NUT M8

A0017020/A1

2.000

EACH

HEX HEAD SCREW M8X35 SS A2 GRADE 70 MIN

A0016937/A1

4.000

EACH

HEX HEAD SCREW M8X20

A0017014/A

2.000

EACH

STRAIGHT PIN 5X30 SPRING TYPE HEAVY

A1110728/A

6.000

EACH

HS SET SCREW W. CUPPOINT M6X10

A0019126/A

6.000

EACH

PLAIN WASHER M6

A0017009/A

4.000

EACH

FLANGED BEARING BUSH 16/18X17-17X1MM DU

A0014828/A

2.000

EACH

SHAFT

A1025678/A

1.000

EACH

MACHINED ROLLER CHAIN PLATE WHEEL 10B-1>

A1007833/A1

1.000

EACH

Page 4 of 11

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.xls


4

ROLLER CHAIN PLATE WHEEL 10B-1 P=5/8" Z>

A0000045/A

1.000

EACH

PRESSURE WHEEL BEARING D=32, D=15, B=9

A0000899/A

1.000

EACH

SHAFT CHAINWHEEL IN TENSIONER

A1011228/A

1.000

EACH

CIRCLIP 15X1.00 SS

A0005181/A

2.000

EACH

CHAIN TENSIONER RING 26 X 15,3 X 6,5

A1007834/A

2.000

EACH

CHAIN 5/8X3/8 FOR LEVELWIND (5MTR)

A1058997/B

1.000

MTR

HEX HEAD SCREW M6X16

A0017006/A

4.000

EACH

SHAFT FOR STEERING SHAFT

A1028886/A

1.000

EACH

ASSY CHAIN CONNECTION F/ MEASUREHEAD

6501041691/A

1.000

EACH

CONNECTION BLOCK F/ MEASUREHEAD

6301041676/A

1.000

EACH

PLATE 20mm EMS007>

8971016067/B

1.000

SQ MTR

CHAIN CONNECTION (L) F/ MEASUREHEAD

6301041681/A

1.000

EACH

PLATE 20mm EMS007>

8971016067/B

1.000

SQ MTR

CHAIN CONNECTION (R) F/ MEASUREHEAD

6301041682/A

1.000

EACH

PLATE 20mm EMS007>

8971016067/B

1.000

SQ MTR

MEASUREHEAD SHAFT D40 L=1145 W/ THD HOLE

6801035516/A

1.000

EACH

AIR HORN RED

A0001650/A

1.000

EACH

QUICK CONNECTOR SERIES 71, 1/2" FEMALE

A0002238/A

1.000

EACH

QUICK CONNECTOR SERIES 71, 1/2" MALE

A0002239/A

1.000

EACH

LINCH PIN 4X27 FOR 20mm SHAFT

A0003472/A1

4.000

EACH

BASE PLATE 3/8

A0003676/B

1.000

EACH

QC-COUPLER 1/4N(F)-10K-FLAT FACE-S VLV>

A0004026/C

1.000

EACH

QUICK CONNECTOR SERIES 71, 1/4" MALE

A0004027/A

3.000

EACH

QUICK CONNECTOR SERIES 71, 1" FEMALE

A0004028/A

1.000

EACH

QUICK CONNECTOR SERIES 71, 1" MALE

A0004029/A

1.000

EACH

MUDWING REPAIR WASHER M10X30

A0009651/A

22.000 EACH

BULKHEAD UNION

A0009699/A

2.000

EACH

BULKHEAD UNION SV08LOMD

A0010182/A1

4.000

EACH

KEY RING 35mm

A0012567/B

2.000

EACH

CLAMP COLLARS DOUBLE-SPLIT

A0013269/A1

2.000

EACH

OPERATOR SEAT C/W ARMRESTS FOR FLYLINE

A0014574/A

1.000

EACH

QUICK CONNECTOR SERIES 71, 3/8" FEMALE

A0014773/A

1.000

EACH

BULKHEAD UNION SV15L1/2NPTOMD

A0015694/A

1.000

EACH

CLEVIS M16x1.5 L=32mm

A0016495/A1

2.000

EACH

HEX HEAD SCREW M20X40

A0016750/A

8.000

EACH

HEX HEAD BOLT M8X60

A0016933/A

4.000

EACH

HEX HEAD SCREW M5X16

A0016997/A

2.000

EACH

PLAIN WASHER M5 SS

A0017000/A1

2.000

EACH

HEX HEAD SCREW M8X16

A0017015/A

2.000

EACH

PLAIN WASHER M8

A0017018/A1

6.000

EACH

SPRING WASHER M8 SS A2

A0017019/A1

2.000

EACH

HEX HEAD SCREW M10X25

A0017024/A

4.000

EACH

HEX HEAD SCREW M10X16 51010.100.016

A0017026/A

18.000 EACH

PLAIN WASHER M10

A0017027/A

4.000

EACH

HEX NUT M10

A0017029/A

4.000

EACH

HEX HEAD SCREW M16X30

A0017068/A

2.000

EACH

RING D125A M16 RVS A2, 51420.160.001

A0017070/A

2.000

EACH

Page 5 of 11

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.xls


2

BLIND PLUG 1" HEXAGON SOCKET

A0017526/A

2.000

EACH

CROWFOOT COUPLING 3/8" NPT FEMALE

A0020932/A

1.000

EACH

HEX THIN NUT M16X1.5

A0021666/A1

2.000

EACH

LOCKING PIN

A1008423/A1

2.000

EACH

PLAIN WASHER M10

A0017027/A

1.000

EACH

SPRING COTTER SINGLE 6mm F/ AXLE 28>40

A1008730/A1

4.000

EACH

MOUNTING BRACKET S235JR 6MM

A1010087/A1

1.000

EACH

LEVER STRIP

A1012611/A

1.000

EACH

HYD CYL SA 60mm/30mm/30mm STROKE >

A1012983/B1

1.000

EACH

SHAFT BRAKE MOUNTING

A1013498/A

2.000

EACH

THREADED TENSION ROD FOR HYDR. BRAKE B>

A1013544/A

1.000

EACH

MOTOR COVER DOUBLE DRUM FRAME

A1015922/B

1.000

EACH

PLATE 2mm EMS064 >

8971019710/A

1.000

SQ MTR

LOCKINGPIN FOR CHAIR

A1024018/A

1.000

EACH

PLAIN WASHER M14

A0017054/A

1.000

EACH

CHAIN 2X16X8MM L=200

A1023536/A

1.000

EACH

CHAIN 2X16X8mm

A1059672/A1

0.200

MTR

CLEVIS CLIP M16x1.5

A1026551/B

2.000

EACH

CHAIR MOUNTING

A1032337/A

1.000

EACH

HEX HEAD SCREW M6X16

A0016678/A

1.000

EACH

LATCH LOCK PIN 12MM M20X1.5

A1033406/A1

1.000

EACH

DIRECTIONAL SPOOL VALVE 4/3 NG6 AIR OPE>

A1034429/A

1.000

EACH

CHAIN 2X16X8 L=250

A1037063/B

2.000

EACH

CHAIN 2X16X8mm

A1059672/A1

0.250

MTR

BALL VALVE 3/8" LOCKABLE VENTED

A1044308/A

1.000

EACH

CROWFOOT COUPLING PROTECTION CAP 1" - >

A1050440/A

1.000

EACH

HOLDER FOR MEASURECAR SPINDLE

A1053251/A1

2.000

EACH

CABLE TRAY 75MM L=600

A1056853/A1

1.000

EACH

CABLE TRAY 75MMx10MM

A1015357/A1

0.600

MTR

DUST CAP SERIES 71, 1/2" MALE/FEMALE

A1077747/A

2.000

EACH

DUST CAP SERIES 71, 3/8" MALE/FEMALE

A1077748/A

1.000

EACH

DUST CAP SERIES 71, 1/4" MALE/FEMALE

A1077750/A

4.000

EACH

DUST CAP SERIES 71, 1" MALE/FEMALE

A1077751/A

2.000

EACH

BRAKE COVER

A1105916/A

1.000

EACH

CHAIN COVER

A1105918/A

1.000

EACH

STANDARD FRAME FLYLINE DD WINCH

6501043295V02/B

1.000

EACH

WINDOW FRAME

6301034920/A

1.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

2.000

SQ MTR

PLATE 10mm EMS064 >

8971020715/A

2.000

SQ MTR

PLATE 8mm EMS007 >

8971024412/A

2.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

2.000

SQ MTR

RHS 60x30x3 EMS064>

N1000331/A2

2.000

MTR

RHS 60x30x3 EMS064>

N1000331/A2

2.000

MTR

HEX NUT M8 HEIGHT 1.5XD

A1108267/A

2.000

EACH

Page 6 of 11

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.xls


2

SUN SCREEN

6301049936/A

1.000

EACH

PLATE 3mm EMS059-GR5083 >

8971000813/A

1.000

SQ MTR

PLATE 10mm EMS059 >

8971009495/A

2.000

SQ MTR

PLATE 10mm EMS059 >

8971009495/A

2.000

SQ MTR

ANGLE 120x80x10 EMS043 >

8951049817/A

2.000

MTR

UPPER COVER PLATE DASHBOARD

6301049623/A

1.000

EACH

PLATE 3mm EMS073 >

8971038414/A

1.000

SQ MTR

ROUND BAR 19mm EMS043

890358/B

2.000

MTR

PLATE 3mm EMS073 >

8971038414/A

2.000

SQ MTR

COVER PLATE MEASUREHEAD AREA

6301050027/1

2.000

EACH

PLATE 3mm EMS059-GR5083 >

8971000813/A

1.000

SQ MTR

PLATE 10mm EMS059 >

8971009495/A

2.000

SQ MTR

ROUND BAR 19mm EMS043

890358/B

1.000

MTR

FRAME FAB W/DOORS FLYLINE DD WINCH

6301037798V02/A

1.000

EACH

FRAME FAB FLYLINE DD WINCH

6201034044V02/E

1.000

EACH

MAINFRAME FLYLINE DD WINCH

6201034043V02/C

1.000

EACH

SHS 100x100x6 EMS040-GR355 >

8951034805/A

2.000

MTR

CORNER CASTING

A0008336/A

2.000

EACH

CORNER CASTING

A0008337/A

2.000

EACH

RHS 180x100x6 EMS040-GR355 >

8951034817/A

4.000

MTR

RHS 180x100x6 EMS040-GR355 >

8951034817/A

1.000

MTR

SHS 100x100x8 EMS040-GR355 >

895102/B

2.000

MTR

RHS 180x100x6 EMS040-GR355 >

8951034817/A

1.000

MTR

PLATE 6mm EMS019 >

897803/B

2.000

SQ MTR

PLATE 6mm EMS019 >

897803/B

2.000

SQ MTR

BASE PLATE PADEYE 180X100X20

A1006571/A

4.000

EACH

DRAINAGE BUSH L=100 CERTIFIED

A1006572/A

2.000

EACH

LIFTING BUSHING 65X100MM

A1086585/A

2.000

EACH

PAD EYE R= 7.0 TONNE AT30, 4-POINT LIF>

A1010138/A

4.000

EACH

PLATE PAD EYE

A1010139/A

1.000

EACH

RING PAD EYE

A1010140/A

2.000

EACH

PLATE 25mm EMS019 >

897806/B

2.000

SQ MTR

PLATE 6mm EMS019 >

897803/B

4.000

SQ MTR

TUBE 20x5mm EMS040

8951048200/B

4.000

MTR

RHS 60x40x4 EMS040>

8951048201/A

2.000

MTR

PLATE 4mm EMS019 >

8971049777/A

2.000

SQ MTR

PLATE 4mm EMS019 >

8971049777/A

2.000

SQ MTR

SHS 60x60x8 EMS040-GR355 >

8951038944/A

1.000

MTR

REMOVABLE TOP END BEAM

6301049632/A

1.000

EACH

SHS 60x60x4 EMS040-GR355 >

8951000367/A

1.000

MTR

PLATE 4mm EMS019 >

8971049777/A

2.000

SQ MTR

LOCKING PIN

A1008423/A1

2.000

EACH

PLAIN WASHER M10

A0017027/A

1.000

EACH

KEY RING 35mm

A0012567/B

2.000

EACH

LINCH PIN 4X27 FOR 20mm SHAFT

A0003472/A1

2.000

EACH

CHAIN 2X16X8 L=250

A1037063/B

2.000

EACH

CHAIN 2X16X8mm

A1059672/A1

0.250

MTR

Page 7 of 11

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.xls


5

HEX HEAD SCREW M5X16

A0016997/A

2.000

EACH

PLAIN WASHER M5 SS

A0017000/A1

4.000

EACH

HEX NUT M5

A0017002/A

2.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 20mm EMS064 >

8971034869/A

8.000

SQ MTR

PLATE 10mm EMS064 >

8971020715/A

6.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

PLATE 40mm EMS064 >

8971037558/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 10mm EMS064 >

8971020715/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

HEX NUT M6

A0017011/A

8.000

EACH

HEXAGON WELD NUT M8

A1085340/A

4.000

EACH

PLATE 4mm EMS064 >

8971020716/A

2.000

SQ MTR

PLATE 10mm EMS064 >

8971020715/A

4.000

SQ MTR

PLATE 10mm EMS064 >

8971020715/A

6.000

SQ MTR

HEX NUT M8 HEIGHT 1.5XD

A1108267/A

10.000 EACH

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

2.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

PLATE 40mm EMS064 >

8971037558/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 10mm EMS064 >

8971020715/A

6.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

2.000

SQ MTR

PLATE 10mm EMS064 >

8971020715/A

1.000

SQ MTR

SUPPORT FOR SHAFT MEASURE HEAD

6801034607/A

2.000

EACH

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 20mm EMS064 >

8971034869/A

1.000

SQ MTR

HOUSING BEARING BUSH

6801034890/A

4.000

EACH

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 8mm EMS007 >

8971024412/A

2.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

2.000

SQ MTR

PLATE 12mm EMS064 >

8971034842/A

2.000

SQ MTR

PLATE 12mm EMS064 >

8971034842/A

2.000

SQ MTR

PLATE 8mm EMS064 >

8971019711/A

1.000

SQ MTR

TUBE 60x4mm EMS064 >

8951037718/A

1.000

MTR

Page 8 of 11

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.xls


4

TUBE 60x4mm EMS064 >

8951037718/A

1.000

MTR

PLATE 6mm EMS064 >

8971020735/A

4.000

SQ MTR

PLATE 8mm EMS007 >

8971024412/A

2.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

2.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

4.000

SQ MTR

PLATE 6mm EMS064 >

8971020735/A

4.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

2.000

SQ MTR

PLATE 10mm EMS064 >

8971020715/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

2.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

1.000

SQ MTR

PLATE 10mm EMS064 >

8971020715/A

5.000

SQ MTR

EARTH-BOSS M12 AISI

A1016050/A1

2.000

EACH

PLATE 6mm EMS064 >

8971020735/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

SQUARE 50x50 EMS064 >

8961019701/A

1.000

MTR

PLATE 8mm EMS064 >

8971019711/A

1.000

SQ MTR

PLATE 8mm EMS064 >

8971019711/A

1.000

SQ MTR

PLATE 4mm EMS064 >

8971020716/A

2.000

SQ MTR

PLATE 8mm EMS064 >

8971019711/A

4.000

SQ MTR

PROTECTION DOOR FRONT

6301035077/A

1.000

EACH

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

1.000

MTR

PLATE 8mm EMS064 >

8971019711/A

2.000

SQ MTR

EXPANDED METAL 62X23 6,5X4 REGULAR MESH>

A1023549/A

1.000

SQ MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

1.000

MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

1.000

MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

1.000

MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

1.000

MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

1.000

MTR

HINGE ROUND TOP 120MM C/W GREASENIPPLE

A0001945/A1

2.000

EACH

PLATE 10mm EMS064 >

8971020715/A

2.000

SQ MTR

HEX NUT M8 HEIGHT 1.5XD

A1108267/A

1.000

EACH

PROTECTION DOOR

6301035079/A

2.000

EACH

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

PLATE 4mm EMS064 >

8971020716/A

2.000

SQ MTR

EXPANDED METAL 62X23 6,5X4 REGULAR MESH>

A1023549/A

1.000

SQ MTR

HINGE ROUND TOP 120MM C/W GREASENIPPLE

A0001945/A1

2.000

EACH

HEX NUT M8 HEIGHT 1.5XD

A1108267/A

1.000

EACH

PROTECTION DOOR

6301035080/A

1.000

EACH

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

PLATE 4mm EMS064 >

8971020716/A

2.000

SQ MTR

EXPANDED METAL 62X23 6,5X4 REGULAR MESH>

A1023549/A

1.000

SQ MTR

Page 9 of 11

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.xls


4

HINGE ROUND TOP 120MM C/W GREASENIPPLE

A0001945/A1

2.000

EACH

HEX NUT M8 HEIGHT 1.5XD

A1108267/A

1.000

EACH

PROTECTION DOOR

6301035081/A

1.000

EACH

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

PLATE 8mm EMS064 >

8971019711/A

2.000

SQ MTR

EXPANDED METAL 62X23 6,5X4 REGULAR MESH>

A1023549/A

1.000

SQ MTR

HINGE ROUND TOP 120MM C/W GREASENIPPLE

A0001945/A1

2.000

EACH

HEX NUT M8 HEIGHT 1.5XD

A1108267/A

1.000

EACH

PROTECTION DOOR

6301035078/A

1.000

EACH

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

PLATE 8mm EMS064 >

8971019711/A

2.000

SQ MTR

EXPANDED METAL 62X23 6,5X4 REGULAR MESH>

A1023549/A

1.000

SQ MTR

HINGE ROUND TOP 120MM C/W GREASENIPPLE

A0001945/A1

2.000

EACH

HEX NUT M8 HEIGHT 1.5XD

A1108267/A

1.000

EACH

PROTECTION DOOR

6301037158/A

1.000

EACH

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

ANGLE 50x30x5 EMS064 >

8951037200/A

2.000

MTR

PLATE 4mm EMS064 >

8971020716/A

2.000

SQ MTR

EXPANDED METAL 62X23 6,5X4 REGULAR MESH>

A1023549/A

1.000

SQ MTR

HINGE ROUND TOP 120MM C/W GREASENIPPLE

A0001945/A1

2.000

EACH

HEX NUT M8 HEIGHT 1.5XD

A1108267/A

1.000

EACH

LOCKING STRIP

6301041842/A

2.000

EACH

PLATE 4mm EMS007>

8971016398/A

1.000

SQ MTR

HINGE PLATE RIGHT

6401035459/A

2.000

EACH

PLATE 6mm EMS007 >

890712/B

1.000

SQ MTR

FILL PLATE FRONT HATCH

6401036170/A

2.000

EACH

PLATE 6mm EMS007 >

890712/B

1.000

SQ MTR

MOUNTING PLATE

6401036200/A

6.000

EACH

PLATE 10mm EMS007 >

8971021228/A

1.000

SQ MTR

HINGE PLATE LEFT

6401036219/A

2.000

EACH

PLATE 6mm EMS007 >

890712/B

1.000

SQ MTR

PIPE CLAMP DOUBLE 15MM

A0000461/A

2.000

EACH

ANTI LUCE FITTING M12

A0000962/A1

10.000 EACH

WINDOW RUBBER SEAL 6X3MM

A0002851/A

1.000

MTR

SPRING BOLT LATCH

A0010164/A

8.000

EACH

GAS STRUT 10/22 200-500MM 250N

A0014672/A

2.000

EACH

GAS STRUT 10/22 300-700MM 500N

A0014673/A

2.000

EACH

WINDOW SEAL

A0015261/A

1.000

MTR

PLAIN WASHER D1=3XD M12

A0016884/A

10.000 EACH

PLAIN WASHER M5 SS

A0017000/A1

30.000 EACH

HEX NUT M5

A0017002/A

30.000 EACH

PLAIN WASHER M8

A0017018/A1

10.000 EACH

HEX NUT M8

A0017020/A1

14.000 EACH

PLAIN WASHER M12

A0017036/A

10.000 EACH

HEX NUT M12 A2, 51080.120.001

A0017038/A

10.000 EACH

Page 10 of 11

6931041412V02revA1 - SP - FLYLINE DD BASE ASSY.xls


2

HS CS HS M5X12

A0017109/B

54.000 EACH

HS CS HEAD SCREW M5X16

A0017110/A

8.000

HS CS HEAD SCREW M8X20

A0017128/A

12.000 EACH

HS CS HEAD SCREW M8X30

A0017130/A

4.000

EACH

EACH

HS CS HEAD SCREW M8X40

A0017131/A

4.000

EACH

HS HEAD CAP SCREW M8X40

A0017184/A

2.000

EACH

SHCS M8x20-SS A2 GRADE 70 MIN

A0017187/A1

2.000

EACH

BALL JOINT M08

A0017722/A

4.000

EACH

HINGE PLATE

A1009775/A

1.000

EACH

U-PROFILE FOR GAS-SPRING

A1056665/A1

2.000

EACH

WINDOW (GLAS)

A1056721/A1

1.000

EACH

BRACKET GASSPRING

A1056727/A1

1.000

EACH

HINGE FOR PROTECTION HATCH LEFT

A1056803/A1

1.000

EACH

BUSH

A1062433/A

2.000

EACH

HINGE F/ ROOF

6301050050/A

1.000

EACH

HINGE PIANO 1.5mm/3mm/40mm/NO HOLES/SS

A0002658/A2

1.000

MTR

LOWER COVER PLATE DASHBOARD

6301049624/A

1.000

EACH

PLATE 3mm EMS073 >

8971038414/A

1.000

SQ MTR

ROUND BAR 19mm EMS043

890358/B

1.000

MTR

FINISHING COMPONENTS F/ FLYLINE

6501043442/A

1.000

EACH

HOSE LIST F/ FLYLINE BASE ASSY

6501038810/A

1.000

EACH

TRANSMISSION OIL ATF 320 FOR LOADCELL

A0020594/A

1.000

EACH

BLIND RIVET 4.8X12mm RVS A2

A0015976/A1

8.000

EACH

FLANGE CONNECTION SAE 1" 6000PSI 25S 90

A1080355/A1

1.000

EACH

DATAPLATE CONTAINER (VOORRAAD MARKEERMA>

A1083086/A

1.000

EACH

WIRE SLING DNV 4L 3M 7T BTA OD22MM >

A1089953/A1

1.000

EACH

DATAPLATE MARKINGS (VOORRAAD MARKEERMAC>

A1107313/A

1.000

EACH

Page 11 of 11

8601038720SPPVCcover
Level

Description

Part number

Qty

Unit

PVC COVER 2900x1350x1420 FLYLINE WINCH

8601038720/A

0.000

EACH

Page1of1

6501034302SPDEPTHDRIVEA
Level

Description

Part number

DEPTH DRIVE ASSY 0.125/0.219 F/ MP16

6501034302/A

DEPTH COUNTER GEARBOX ANGLED, W=0.483

A0001687/A

1.000

EACH

DEPTH COUNTER GEARBOX ANGLED, W=0.630

A0007120/A

1.000

EACH

SPLITTERBOX W=0.9942857:1, 0.125",7/32"

A1042915/A1

1.000

EACH

SPLITTERBOX 0.9942857

A0005030/A

1.000

EACH

MECH. DRIVE KEY, TL=32

A2025782/A

1.000

EACH

Page1of1

Qty

Unit
EACH

6501036752revA - SP - DRUM ASSY SC06.xls


Level Description

Part Number

Qty

Unit

DRUM ASSY SC06 F/ FLYLINE

6501036752/A

CONNECTING LINK 1" - NO.26 (TYPE E)

A0000110/A1

1.000 EACH

HEX HEAD BOLT M20X80

A0016822/A

4.000 EACH

EACH

PLAIN WASHER HEAVY M20

A0016905/A

4.000 EACH

WINCH DRUM SC06 600X350X700 >

A1007840/C

1.000 EACH

DRUM BEARING BLOCK

A0000092/A

2.000 EACH

WINCH DRUM 600X350X700

A1007814/C

1.000 EACH

WINCH DRUM 600X350X700

A1007788/C

1.000 EACH

WINCH DRUM 600X350X700

A1007789/C

1.000 EACH

WINCH SHAFT END BRAKE SIDE

A1007732/C

1.000 EACH

WINCH SHAFT END BRAKE SIDE

A1007735/B

1.000 EACH

PLATE 3mm EMS064 >

8971020717/A

1.000 SQ MTR

FLANGE F/ SHAFT END

6801047381/A

1.000 EACH

SHAFT F/ SHAFT END BRAKE SIDE

6801047384/A

1.000 EACH

WINCH SHAFT END CHAIN SIDE

A1007782/C

1.000 EACH

WINCH SHAFT END CHAIN SIDE

A1007783/B

1.000 EACH

PLATE 3mm EMS064 >

8971020717/A

1.000 SQ MTR

FLANGE F/ SHAFT END

6801047381/A

1.000 EACH

SHAFT F/ SHAFT END CHAIN SIDE

6801047383/A

1.000 EACH

MACHINED CORE F/ WINCH DRUM FAB

6801047484/A

1.000 EACH

CORE F/ WINCH DRUM FAB

6301049110/A

1.000 EACH

TUBE 355.6x45mm EMS077>

8951043012/A

1.000 MTR

MACHINED FLANGE F/ WINCH DRUM FAB

6801047486/A

2.000 EACH

FLANGE F/ WINCH DRUM FAB

6401049116/A

1.000 EACH

PLATE 75mm EMS019 >

897816/B

1.000 SQ MTR

ANGLE 25x25x3 EMS018-GR275 >

895800/C

4.000 MTR

CHAIN WHEEL Z=72

A1007842/B

1.000 EACH

ROLLER CHAIN PLATE WHEEL, 16B-1 P=1" Z=>

A0001743/A

1.000 EACH

PLAIN WASHER M16

A0014884/A

8.000 EACH

HEX HEAD SCREW M16X40

A0016746/A

8.000 EACH

MOUNTING STRIP

A1010169/B

2.000 EACH

BRAKE BAND FOR DRUM 600-700

A1013510/A1

1.000 EACH

BRAKE BAND FOR DRUM 600-700

A1013511/A

1.000 EACH

BRAKE LINING 45x6

A1008060/A1

1.000 MTR

COPPER RIVETS 5X16

A1008102/A

1.000 EACH

DRIVE CHAIN 1"

A1058998/A1

1.000 MTR

Page 1 of 1

6501036754SPDRUMASSYBC0
Level

Description

Part number

DRUM ASSY BC06 F/ FLYLINE

6501036754/A

CONNECTING LINK 1" - NO.26 (TYPE E)

A0000110/A1

1.000

EACH

HEX HEAD BOLT M20X80

A0016822/A

4.000

EACH

PLAIN WASHER HEAVY M20

A0016905/A

4.000

EACH

WINCH DRUM BC06 700x260x700 >

A1008191/B

1.000

EACH

DRUM BEARING BLOCK

A0000092/A

2.000

EACH

WINCH DRUM 700x260x700

A1008192/C

1.000

EACH

CHAIN WHEEL Z=72

A1007842/B

1.000

EACH

PLAIN WASHER M16

A0014884/A

8.000

EACH

HEX HEAD SCREW M16X40

A0016746/A

8.000

EACH

WIRE COVER

A1055449/B

1.000

EACH

MOUNTING STRIP

A1010169/B

2.000

EACH

BRAKE BAND FOR DRUM 600-700

A1013510/A1

1.000

EACH

BRAKE BAND FOR DRUM 600-700

A1013511/A

1.000

EACH

BRAKE LINING 45x6

A1008060/A1

1.000

MTR

COPPER RIVETS 5X16

A1008102/A

1.000

EACH

DRIVE CHAIN 1"

A1058998/A1

1.000

MTR

Page1of1

Qty

Unit
EACH

6501036749revA - SP - DRIVE LINE ASSY 5.8.xls


Level Description

Part Number

Qty

Unit

DRIVE LINE ASSY 5.8:1 F/ FLYLINE WINCH

6501036749/A

MOUNTING PLATE HYDRO MOTOR

A1041278/B

1.000

EACH

PLATE 15mm EMS064 >

8971019703/A

1.000

SQ MTR

EACH

PLATE 15mm EMS064 >

8971019703/A

2.000

SQ MTR

SUPPORTRING FOR RR500

A1007962/A

1.000

EACH

PLAIN WASHER M14

A0015209/A

16.000

EACH

HEX HEAD BOLT M14X90

A0016806/A

8.000

EACH

HYDRAULIC HOSE L=15mm

A1035236/A1

8.000

EACH

HYDR. HOSE 2ST DN12

A0013555/A

0.015

MTR

HEX NUT PREV TORQUE M14

A1001803/A1

8.000

EACH

RUBBER MOUNTING RING

A1007965/A2

2.000

EACH

PLAIN WASHER M16

A0014884/A

2.000

EACH

SPRING LOCK WASHER M16

A0016724/A

2.000

EACH

HEX HEAD SCREW M16X50

A0016810/A

2.000

EACH

HEX HEAD SCREW M12X25

A0017033/A

2.000

EACH

CHAIN WHEEL Z=21

A1008639/A1

1.000

EACH

ROLLER CHAIN SPROCKET, 16B-1 P=1" Z=21,>

A0000108/A

1.000

EACH

PLAIN WASHER HEAVY M20

A0016905/A

3.000

EACH

HEX HEAD SCREW M20X40

A0016750/A

1.000

EACH

GEARBOX RR510 MC I=5.8 WITH FLANGE SAE-C

A0021124/A

1.000

EACH

CLAMPING BRACKET

A1041282/B

1.000

EACH

FLAT BAR 50x10 EMS064 >

8951020740/A

1.000

MTR

FLAT BAR 50x10 EMS064 >

8951020740/A

1.000

MTR

M16 BOLT SQUARE HEAD L=100

A1041293/A

1.000

EACH

HEX NUT M16

A1018959/A

1.000

EACH

HEX HEAD SCREW M20X55

A0016753/A1

2.000

EACH

VARIABLE DISPLACEMENT MOTOR AA6VM ,80CC>

A1019408/A

1.000

EACH

GEAR OIL MOBILGEAR SHC XMP 150

A1075697/A1

1.000

LTR

SAE SPLIT FLANGE 6000PSI 1"

A0000542/A

2.000

EACH

THREAD REDUCER RI1EDXM22x1.5 SPEC.

A0021408/A1

2.000

EACH

SWIVEL REDUCER GZR08L/08S

A1068384/A

1.000

EACH

SHCS 7/16"UNCx1-1/2-S GRADE 12.9 MIN

A0004155/A1

8.000

EACH

MALE STUD CONNECTOR GE08L9/16UNFOMD

A0010530/A1

1.000

EACH

MALE STUD CONNECTOR 15MM-G1/2"

A0016136/A

2.000

EACH

Page 1 of 1

6501036750SPDRIVELINEAS
Level

Description

Part number

DRIVE LINE ASSY 7.0:1 F/ FLYLINE WINCH

6501036750/A

MOUNTING PLATE HYDRO MOTOR

A1041278/B

1.000

EACH

SUPPORTRING FOR RR500

A1007962/A

1.000

EACH

PLAIN WASHER M14

A0015209/A

16.000

EACH

GEARBOX RR510 MC I=7 WITH FLANGE SAE-C

A1007685/A

1.000

EACH

HEX HEAD BOLT M14X90

A0016806/A

8.000

EACH

HYDRAULIC HOSE L=15mm

A1035236/A1

8.000

EACH

HEX NUT PREV TORQUE M14

A1001803/A1

8.000

EACH

RUBBER MOUNTING RING

A1007965/A2

2.000

EACH

PLAIN WASHER M16

A0014884/A

2.000

EACH

SPRING LOCK WASHER M16

A0016724/A

2.000

EACH

HEX HEAD SCREW M16X50

A0016810/A

2.000

EACH

HEX HEAD SCREW M12X25

A0017033/A

2.000

EACH

CHAIN WHEEL Z=21

A1008639/A1

1.000

EACH

CLAMPING BRACKET

A1041282/B

1.000

EACH

M16 BOLT SQUARE HEAD L=100

A1041293/A

1.000

EACH

HEX NUT M16

A1018959/A

1.000

EACH

PLAIN WASHER HEAVY M20

A0016905/A

3.000

EACH

HEX HEAD SCREW M20X40

A0016750/A

1.000

EACH

HEX HEAD SCREW M20X55

A0016753/A1

2.000

EACH

VARIABLE DISPLACEMENT MOTOR AA6VM ,80CC>

A1019408/A

1.000

EACH

GEAR OIL MOBILGEAR SHC XMP 150

A1075697/A1

1.000

LTR

SAE SPLIT FLANGE 6000PSI 1"

A0000542/A

2.000

EACH

THREAD REDUCER RI1EDXM22x1.5 SPEC.

A0021408/A1

2.000

EACH

MALE STUD CONNECTOR 15MM-G1/2"

A0016136/A

2.000

EACH

SWIVEL REDUCER GZR08L/08S

A1068384/A

1.000

EACH

SHCS 7/16"UNCx1-1/2-S GRADE 12.9 MIN

A0004155/A1

8.000

EACH

MALE STUD CONNECTOR GE08L9/16UNFOMD

A0010530/A1

1.000

EACH

Page1of1

Qty

Unit
EACH

6501036747revA - SP - BRAKE ASSY REAR.xls


Level Description

Part Number

Qty

Unit

BRAKE ASSY REAR FLYLINE

6501036747/A

CLEVIS M16x1.5 L=32mm

A0016495/A1

2.000 EACH

THREADED TENSION ROD FOR HYDR. BRAKE B>

A1013544/A

1.000 EACH

EACH

HEX THIN NUT M16X1.5

A0021666/A1

1.000 EACH

LINCH PIN 4X27 FOR 20mm SHAFT

A0003472/A1

2.000 EACH

CLEVIS CLIP M16x1.5

A1026551/B

2.000 EACH

SHAFT BRAKE MOUNTING

A1013498/A

2.000 EACH

LEVER STRIP

A1012611/A

1.000 EACH

SPRING COTTER SINGLE 6mm F/ AXLE 28>40

A1008730/A1

4.000 EACH

HYD CYL SA 60mm/30mm/30mm STROKE >

A1012983/B1

1.000 EACH

5/2 VALVE 1/8" TWIST SELECTOR PM>

A0009207/A1

1.000 EACH

HOSE & TUBE LIST F/ BRAKE ASSY REAR FLY

6501038778/A

1.000 EACH

Page 1 of 1

6501036748revA - SP - VALVE ASSY.xls


Level Description

Part Number

VALVE ASSY F/ REAR DRIVE MOTOR FLYLINE

6501036748/A

3-WAY BALL VALVE 1" BSP COMBI

A1018717/B1

1.000 EACH

3-WAY BALL VALVE 1" BSP COMBI T-BORE

A0018736/B

1.000 EACH

PLATE LOCKING HANDLE

A1018719/B

1.000 EACH

BUSHING

A1018763/B

4.000 EACH

DIAL WITH HANDLE

A1018750/B

1.000 EACH

PLATE DIAL

A1018749/B

1.000 EACH

ROD HANDLE

A1018718/B

1.000 EACH

LOCKING BOLT M16x1.5 L=27

A0002380/B

1.000 EACH

HEX BOLT M10x180-S ZINC GRADE 8.8

A0016848/B

4.000 EACH

HEX NUT PREV TORQUE M10

A1084023/A1

4.000 EACH

HOSE LIST FLYLINE MOTOR ASSY REAR

6501038809/A

1.000 EACH

SHUTTLE VALVE HYDRAULIC

A0019220/B

1.000 EACH

Page 1 of 1

Qty

Unit
EACH

6501036755revA - SP - MEASURE HEAD ASSY.xls


Level Description

Part Number

Qty

Unit

MEASURE HEAD ASSY MP16-II F/ FLYLINE

6501036755/A

PARKING SUPPORT MP16 II

6301037141/A

1.000

EACH

PLATE 3mm EMS007>

8971016062/A

1.000

SQ MTR

EACH

BRACKET F/ CHAIN MOUNTING MP 16

6301042130/A

1.000

EACH

PLATE 8mm EMS064 >

8971019711/A

1.000

SQ MTR

MEASURE HEAD SUPPORT

6501037214/A

1.000

EACH

SUPPORT BRACKET

6301037215/A

1.000

EACH

PLATE 6mm EMS007 >

890712/B

1.000

SQ MTR

SPRING WASHER M8 SS A2

A0017019/A1

2.000

EACH

HEX HEAD SCREW M8X25

A0017013/A1

2.000

EACH

NUT M16 A2, 51080.160.001 D934

A0017072/A

2.000

EACH

RING D125A M16 RVS A2, 51420.160.001

A0017070/A

2.000

EACH

SPACER BEARING

A1010040/A

1.000

EACH

BEARING 6305-DDU 62X25X17

A0000288/A

1.000

EACH

HEX HEAD SCREW M16X60

A0020616/A

1.000

EACH

FOC SPAREPARTS MP16/MP20

6501042747/A

1.000

EACH

TRANSMISSION OIL ATF 320 FOR LOADCELL

A0020594/A

1.000

EACH

HANDPUMP SET FOR LOAD CELL MEASUREHEADS

A0008738/B2

1.000

EACH

PRECISION OILER WITH DOUBLE PUMP, MERKUR

A0000477/A1

1.000

EACH

QUICK CONNECTOR FEMALE 6MM OD TUBE END

A0001438/A

1.000

EACH

BLEEDER 1/8 INCL. KEY

A0005230/A

1.000

EACH

ANTI LUCE FITTING M12

A0000962/A1

1.000

EACH

COUNTER CABLE 4200MM 2X M22X1,5

A0014741/A

1.000

EACH

HEX HEAD SCREW M6X16

A0017006/A

2.000

EACH

PLAIN WASHER M6

A0017009/A

2.000

EACH

HEX HEAD SCREW M8X25

A0017013/A1

4.000

EACH

SPRING WASHER M8 SS A2

A0017019/A1

4.000

EACH

PLAIN WASHER M12

A0017036/A

1.000

EACH

HEX NUT M12 A2, 51080.120.001

A0017038/A

1.000

EACH

SPRING LOCK WASHER M16

A0017071/A

2.000

EACH

NUT M16 A2, 51080.160.001 D934

A0017072/A

2.000

EACH

MOUNTING PLATE WIRE GUIDE

A1028196/A

1.000

EACH

GUIDE ROLLER ASSY F/ MEASURE HEAD

A1028254/A2

2.000

EACH

AXLE WIRE GUIDE

A1028252/A

1.000

EACH

BEARING WIREGUIDE ROLLER 32X12X14

A0006509/A

2.000

EACH

SPACER

A1008771/A

1.000

EACH

RETAINING RING SHAFTS 12MM

A0006519/A

1.000

EACH

ROLLER WIRE GUIDE

A1008768/A

1.000

EACH

RETAINING RING BORES 32MM

A0006518/A

1.000

EACH

RADIAL SEAL 20X30X7 VITON

A0020562/A

1.000

EACH

GREASE NIPPLE M6

A0010083/A1

1.000

EACH

ANTI ROTATION CLIP

A1034798/A

1.000

EACH

MP16-II BASIC

A1102422/D

1.000

EACH

MECH. DRIVE KEY, TL=32

A2025782/A

1.000

EACH

SPRING WASHER M8 SS A2

A0017019/A1

8.000

EACH

FRAME PART 2

A1028197/A

1.000

EACH

Page 1 of 4

6501036755revA - SP - MEASURE HEAD ASSY.xls


2

PLATE ATTACHMENT CHAIN TO MEASURE HEAD

A1010268/A

1.000

EACH

SPRING LOCK WASHER M6

A0017010/A

7.000

EACH

HEX HEAD SCREW M6X30

A0016929/A

3.000

EACH

GREASE NIPPLE M6X1 RVS STRAIGHT

A0006700/A

2.000

EACH

SPERICAL BEARING D=62, D=30, B=25

A1028336/A

2.000

EACH

MEASURE WHEEL AXLE

A1028179/A1

1.000

EACH

NYLON BUSH

A1028181/A

2.000

EACH

CIRCLIP STAINLESS STEEL 30MM

A0012089/A

1.000

EACH

KEY 8X7X28 D6885A, 39250.087.028

A0018635/A

1.000

EACH

MOUNTING PLATE ENCODER

A1028272/A

1.000

EACH

HEX NUT M8

A0017020/A1

1.000

EACH

HEX HEAD BOLT M6X30

A0004157/A

2.000

EACH

HS HEAD CAP SCREW M5X10

A0017150/A

2.000

EACH

GUIDE BUSH 40MM

A1087101/A

1.000

EACH

LINEAR BALL BEARING

A1087125/A

2.000

EACH

RETAINING RING BORES 52MM

A0012688/A

2.000

EACH

SET SCREW M08X30 DIN916 RVS A2

A0018037/A

2.000

EACH

RUNNER WHEEL AXLE

A1028178/A

1.000

EACH

LOCKING RING

A1032332/A

1.000

EACH

SPRING LOCK WASHER M12,51450.120.001

A0017037/A

1.000

EACH

HEX HEAD SCREW M12X25

A0017033/A

1.000

EACH

COVER PLATE F/ ENCODER HOLE

A1064125/A1

1.000

EACH

HS HEAD CAP SCREW M4X10

A0017147/A

4.000

EACH

PLAIN WASHER M4

A0018755/A

4.000

EACH

HEX NUT M4

A0018283/A

4.000

EACH

HINGE PIN

A1028174/A

1.000

EACH

SUPERSEDED USE AN-A0021011

A1008568/A1

1.000

EACH

LOCKING PLATE

A1110611/A

1.000

EACH

CIRCLIP EXT 62mm

A1002607/A2

2.000

EACH

HEX. HEAD BOLT M08X90, 51000.080.090

A0016864/A

1.000

EACH

HEX HEAD BOLT M8X50

A0016934/A

4.000

EACH

BOLT M08X40, 51010.080.040

A0016936/A

4.000

EACH

RETAINING RING BEARING

A1111622/A

1.000

EACH

HEX HEAD SCREW M6X20

A0017005/A

2.000

EACH

TOP FRAME ASSY

A1102414/A1

1.000

EACH

FRAME PART 1A

A1102411/A

1.000

EACH

DOWEL PIN 8X20

A0021442/A

8.000

EACH

FRAME PART 1C

A1028308/A

1.000

EACH

FRAME PART 1D

A1028309/A

1.000

EACH

FRAME PART 1B

A1028307/A

1.000

EACH

HS HEAD CAP SCREW M12X100

A0017169/A

2.000

EACH

HS HEAD CAP SCREW M12X25

A0020517/A

4.000

EACH

ANTI CABLE RUN-OFF

A1096135/A1

1.000

EACH

MOUNTING STRIP ROLLERS

A1096134/A

1.000

EACH

EXCENTRIC ROLLER BUSH

A1028234/A

2.000

EACH

HEX HEAD BOLT M8X100

A0016863/A

2.000

EACH

STAR KNOB M8x40 FEMALE

A0013610/A1

2.000

EACH

Page 2 of 4

6501036755revA - SP - MEASURE HEAD ASSY.xls


4

SPRING WASHER M8 SS A2

A0017019/A1

2.000

HEX HEAD SCREW M8X25

A0017013/A1

2.000

EACH

WIRE GUIDE ASM

A1081198/A1

1.000

EACH

GUIDE ROLLER ASSY F/ MEASURE HEAD

A1028254/A2

2.000

EACH

AXLE WIRE GUIDE

A1028252/A

1.000

EACH

BEARING WIREGUIDE ROLLER 32X12X14

A0006509/A

2.000

EACH

SPACER

A1008771/A

1.000

EACH

RETAINING RING SHAFTS 12MM

A0006519/A

1.000

EACH

ROLLER WIRE GUIDE

A1008768/A

1.000

EACH

RETAINING RING BORES 32MM

A0006518/A

1.000

EACH

RADIAL SEAL 20X30X7 VITON

A0020562/A

1.000

EACH

GREASE NIPPLE M6

A0010083/A1

1.000

EACH

MOUNTING PLATE WIRE GUIDE

A1028196/A

1.000

EACH

SPRING WASHER M8 SS A2

A0017019/A1

4.000

EACH

HEX HEAD SCREW M8X25

A0017013/A1

4.000

EACH

SPRING LOCK WASHER M16

A0017071/A

2.000

EACH

NUT M16 A2, 51080.160.001 D934

A0017072/A

2.000

EACH

BOTTOM FRAME ASSY

A1102373/A1

1.000

EACH

SUB FRAME PART 1

A1028310/A

1.000

EACH

DOWEL PIN 8M6X30

A0019748/A

8.000

EACH

SUB FRAME PART 2

A1028311/A

1.000

EACH

SUB FRAME PART 3

A1028312/A

1.000

EACH

SUB FRAME PART 4

A1028314/A

1.000

EACH

HS HEAD CAP SCREW M12X70

A0020572/A

2.000

EACH

HS HEAD CAP SCREW M12X25

A0020517/A

4.000

EACH

ANTI FALLING STRIP

A1028187/A

1.000

EACH

SPRING LOCK WASHER M6

A0017010/A

2.000

EACH

GREASE NIPPLE M6X1 RVS STRAIGHT

A0006700/A

2.000

EACH

PIPE CLAMP SINGLE 12MM

A0000453/A

1.000

EACH

BOLT M06X30 A2 D912, 51050.060.030

A0016990/A

2.000

EACH

HEX HEAD SCREW M6X20

A0017005/A

2.000

EACH

MEASURE WHEEL ASSY

A1102375/A1

1.000

EACH

MEASURE WHEEL

A1028220/A1

1.000

EACH

MEASURE WHEEL

A1028207/A1

1.000

EACH

MEASURE WHEEL

A1028208/A1

1.000

EACH

HUB

A1028177/A1

1.000

EACH

COVER MEASURE WHEEL

A1028173/A

2.000

EACH

TENSIONER WITH RUNNER WHEEL

A1028303/A1

2.000

EACH

TENSIONER

A1028276/A1

1.000

EACH

MACHINING TENSIONER

A1008832/A1

1.000

EACH

SPRING ARM FOR PRESSURE WHEEL MEASUREHE>

A0000091/A

1.000

EACH

PRESSURE WHEEL BEARING D=32, D=15, B=9

A0000899/A

2.000

EACH

CIRCLIP 15X1.00 SS

A0005181/A

1.000

EACH

MP16H PRESSURE WHEEL (0MW02-30-004)

A1021205/A

1.000

EACH

SLEWING 40MM AXLE

A1087106/A

1.000

EACH

RUNNER WHEEL ASSEMBLY MP16 LIGHT

A1030846/A1

2.000

EACH

RUNNER WHEEL MP 16 LIGHT

A1030842/A

1.000

EACH

Page 3 of 4

EACH

6501036755revA - SP - MEASURE HEAD ASSY.xls


3

CYLINDRICAL ROLLER BEARING D=68, D=40, >

A0007352/A

1.000

RETAINING RING SHAFTS 68MM

A0010999/A

2.000

EACH

WIRE SPRAY TANK 3L

A1028270/A1

1.000

EACH

WIRE SPRAY TANK 3L FOR MP16-LIGHT

A1028260/A1

1.000

EACH

NEEDLE VALVE 1/8 FOR WIRESPRAY TANK

A0015843/A

1.000

EACH

BENT TUBE FOR WIRE SPRAY TANK

A1028269/A

1.000

EACH

FILLER CAP WITH DIPSTICK

A0014758/A1

1.000

EACH

SPRING WASHER M8 SS A2

A0017019/A1

2.000

EACH

HEX HEAD SCREW M8X20

A0017014/A

2.000

EACH

DOWEL PIN 4X16

A1027859/A

1.000

EACH

POLYURETHANE RING

A1010762/A

2.000

EACH

PRESSURE BOX ASSEMBLY

A1028271/A1

1.000

EACH

MOUNTING PLATE SINGLE PRESSURE BOX

A1028258/A

1.000

EACH

LOADCELL 100mm

A1008970/A2

1.000

EACH

HOUSING PRESSURE BOX

A1008931/A

1.000

EACH

PISTON BOTTOM

A1008935/A

1.000

EACH

PISTON TOP

A1008933/A

1.000

EACH

FLANGE DIAPHRAGM

A1008929/A

1.000

EACH

O-RING 73x2mm

A0017960/A1

1.000

EACH

O-RING 45x1.5mm

A0015122/A1

1.000

EACH

MEMBRAME F/ LOAD CELL

A1008936/A1

1.000

EACH

MEMBRANE 100x0,7mm

A0000662/A1

1.000

EACH

SCREW COUNTER SUNK M4 x 12 SS A2

8001030884/A

18.000 EACH

FEEDING DEVICE PRESSURE BOX

A1009169/A2

1.000

EACH

NEEDLE VALVE 1/8" FOR LOAD

A0000098/A

1.000

EACH

QUICK CONNECTOR 21 STAIGHT MALE

A0000067/A1

1.000

EACH

KNEE 90 FEMALE-MALE 1/8" BSP/BSPT

A1092316/A

1.000

EACH

HS CS HEAD SCREW M5X20

A0017111/A

4.000

EACH

SPRING LOCK WASHER M6

A0017010/A

2.000

EACH

HEX HEAD SCREW M6X12

A0017007/A

2.000

EACH

MALE STUD CONNECTOR

A0013023/A

1.000

EACH

ANTI ROTATION CLIP

A1010075/A1

1.000

EACH

PLATE 3mm EMS064 >

8971020717/A

1.000

SQ MTR

ID PLATE F/ MEASUREHEAD

6101048328/A

1.000

EACH

PLATE 1mm EMS007 >

8971037032/A

1.000

SQ MTR

Page 4 of 4

EACH

6531054335SPCOMBIGAUGE
Level

Description

Part number

COMBI GAUGE ASSY 4400 LBS M

6531054335/2

COMBI GAUGE MODIFIED 4400LBS 1:1

A1010860/A1

1.000

EACH

COMBIGAUGE PLATE, 260x238mm

A1086736/B

1.000

EACH

HANDLE BAR 120MM

A0019051/A1

2.000

EACH

WINDOW FOR COMBIGAUGE 210X6MM

A0000961/A

1.000

EACH

NUT M22X1.5 FOR GEARBOX

A0000499/A

1.000

EACH

SHCS M6x40-SS A2 GRADE 70 MIN

810327/A

4.000

EACH

SHCS M5x25-SS A2 GRADE 70 MIN

810315/A1

4.000

EACH

WASHER SPRING M6-SS A2

810246/A1

4.000

EACH

WASHER SPRING M5-SS A2

810245/A

4.000

EACH

Page1of1

Qty

Unit
EACH